Erancais:

Attention - Suivez la séquence d'instructions d'assemblage comme vous
pouvez voir sur les photos.

* Photo A: Protection et kit de composants. Appliquer sur les items N°6, N°7 et
N°8 sur I'item N°3 (Clip Inox).

* Photo B: Enlever les vis, points 1 et aprés remuer la protection d'origine.

* Photo C: Retirer les vis et pieces d'origine points 2.

* Photo D et E: Appliquer les items N°8 (Inox Piece) et N°7 (Inox Piece) utiliser
vis d'origine et ajuster.

* Photo F: Appliquer I'item N°6 (Inox Piéce) au point 2, utiliser les items N°2 (Vis),
Ne4 (Rondelle) et N°5 (Ecrou) et ajuster.

* Photo G: Appliquer premiere protection sur le point N°6 (Inox Piece) utiliser
Iitem N°1 (Vis) et ajuster.

* Photos H et I: Appliquer I'item N°1 (Vis) pour appliqué la protection sur I'item
N°8 (Inox Piéce) et I'item N°7 (Inox Piéce) et ajuster.

* Photos J, L, M et N: Serrer toutes les vis.

Portugués:
Atencdo — Siga a sequéncia de instru¢do de montagem que pode ver nas

fotos.

* Foto A: Protecdo e kit de componentes. Aplicar os itens N°6, N°7 e N°8 com o
item N°3 (Mola de Frizo).

* Foto B: Retirar os parafusos no ponto 1 e depois retirar a protecéo de origem.
* Foto C: Retirar os parafusos e as pecas de origem no ponto 2.

* Fotos D e E: Aplicar os itens N°8 (Fixac&o Inox) e N°7 (Fixag&o Inox) com os
parafusos de origem e ajustar.

* Foto F: Aplicar o item N°6 (Clamp Inox) no ponto 2 com os itens N°2
(Parafuso), N°4 (Anilha) e N°5 (Porca Freada) e ajustar.

* Foto G: Aplicar primeiro a prote¢do no item N°6 (Fixag&o Inox) com o item N°1
(Parafuso) e ajustar.

* Fotos H e I: Aplicar o item N°1 (Parafuso) na prote¢do nos items N°8 (Fixacao
Inox) e N°7 (Fixacao Inox) e ajustar.

* Fotos J, L, M e N: Apertar todos os parafusos.

CROSSPRO

Managoment

s"""‘ ~m o Te&eCTIOnn ~ 8T S
1S0 9001:2015

ERTIFIED

© MosaTINe

CROSSPRO

ALUMINUM TRAIL ENGINE GUARD
Ref.: 2CP0900018

WWW.Crosspro.pt



ASSEMBLY SEQUENCE / INSTRUCAO DE MONTAGEM

I@ 18C

ALUMINUM TRAIL ENGINE GUARD

[

CROSSPRO

18D
18E
8 Fixagdo Inox / Inox Clamp N218E - 3mm 1
7 Fixagdo Inox / Inox Clamp N218D - 3mm 1
6 Fixagdo Inox / Inox Clamp N218C - 3mm 1
5 Porca Freada / Nut Nylock M6 - DIN 985 1
4 Anilha / Washer M6 - DIN 125 2
3 Mola de Frizo / Inox Clip M6 6
2 Paraf. Sext. Ext. / Hex Head Screw M6x90 - DIN 933 1
1 Paraf. Cabega Redonda Sext. Int. c. FA / Screw Round Head With Washer False [M6x16 - 1ISO 7380 6
ITEM N2:{COMPONENTE (COMPONENT): DESCRICAO (DESCRIPTION):|QUANT.:
ACESSORIOS (ACESSORIES)

Attention - Follow the installation sequence has you can see in the photos.

* Photo A: Protection part and kit of components. Apply on items N°6, N°7 and N°8 with item N°3
(Clip Inox).

* Photo B: Remove screws points 1 and after remove protection from origin.

* Photo C: Remove screws and clamps of origin points 2.

* Photos D and E: Apply items N°8 (Inox Clamp) and N°7 (Inox Clamp) using original screws and
adjust.

* Photo F: Apply item N°6 (Inox Clamp) on point 2 using items N°2 (Screw), N°4 (Washer) and N°5
(Nut Nylock) and adjust.

* Photo G: Apply protection firth on item N°6 (Inox Clamp) using item N°1 (Screw) and adjust.

* Photos H and I: Apply item N°1 (Screw) to mouth the protection on item N°8 (Inox Clamp) and item
N°7 (Inox Clamp) and adjust.

* Photos J, L, M and N: Tight all Screws.

1D.022.02

DATE: 28/10/2021




	Diapositivo 1
	Diapositivo 2

